
3
 



MAIN GROUP 3 

TRANSMISSION 

00 Transmission 

01 Transmission case 

11 Gears, shafts 

21 Transmission case (Automatic) 

23 Forward, direct, reverse gear clutch, 

torque converter (Automatic) 

25 Valve body, oil strainer (Automatic) 

98 Repair kits 

Illustration 

20 

21 

22 

A22 

B22 

Type 3 3 - 1 

Suppl em "nl 6 



31 

19 
52 
51 

38 

37 

l' 4[4 
1 

' 

~(j@> 

MAl GROUP 3 TRANSMISSION Transmission case 

- ..
 

24 23 44 45 39
 
I I I I .
 22 42 21
 
I I ' I
 

@ @ (f> 

10 --i+-" 
9 --i-i--,. 

11
 

-~ 
@.,,;[) 

46
I I I
 

48 47
 

h@ 

I I I

54 61 59 55 25 56
 26 27
 

Illustration 20
 Typ" 3
 -3-:£ 
Suppl&ment 6
 



MAIN GROUP 3 TRANSMISSION 
Key Part No. Description Qty Type and model 

003300035
 

003 300035 A
 

003 300 035'H
 

311 300043 P
 

311300043 R 

361 300043
 

113 300 044 B
 

(l) , 111 301 051 B
 

1113010510
 

2 N 14 448 1
 

(1) 113301 051 M \/ 

3 113301 111
 

4 113301113
 

5 '111301115
 

6 113 311 599
 

TRANSMISSION 

Transmission, complete - Automatic
 

"Transmission, complete - Automatic
 

to Ch. No. 312 2006452
 

('T ronsmission, complete - Automatic
 

from Ch. No. 3122006453
 

Transmission, complete
 

from Ch. No. 319000001 to 312 2006452
 

use:
 

311 141 0250
 

from Ch, No. 319000001 to 310 2500000
 

Transmission, complete
 

from Ch, No, 317000001 to 318500000 1
 

from Ch. No. 369000001 to 3122006452 1
 
use:
 

311 ]4. 0250
 

from Ch. No, 317000001 to 3102500 000
 

Transmissiof-l, -E0mplete
 

from Ch. No. 3122006453
 

Transmission, complete
 

from Ch. No. 3122006453
 

TRA NSMISSION C,ASE
 

Transmission case
 

from Ch. No. 317000001 to 312 2006452
 

Transmission case
 

from Ch. No. 3122006453
 

Stud AM 7 x 22 3
 

from Ch. No 311 2000001
 

ransmission case
 

for flywhee I with 109 teeth
 

to Ch. No, 316500000
 

use:
 

to Ch, No. 316500000
 

002311 219 A/223/001 311 125/127 A/s:JlI
 

s:J2/393/394/39 5/396/397/398
 

additionally to Ch. No. 315 158979
 

113301 179 C/180 C/185 A
 

Plastic pocking between final drive cover and
 

reor axle tube
 

to Ch. No. 318 500 000 2
 

from Ch. No. 369000001 2
 

Dowel pin - Gear carrier 2
 

Retaining plug 1
 
Retaining plug - Detent boll 3
 

t. 

M 249
 

M 249/M 236
 

M 249/M 236
 

M 263
 

M 263
 

M 263
 

Illustration 20 Type 3 3 -:1 
Supplemenl 10 \ 

J 



(7) 113301 123 Oil filler plug M 24 x 1.5 1 M 220 

7 111301127 B Oil filler plug M 24 x 1.5 1 

(7) III 301 129 B Oil filler plug M 24.5 x 1.5 X 

(oversi ze) 

8 113301141 Oil drain plug M 24 x 1.5 

(magnetic) 

(8) 111 301 143 Oil drain plug M 24.5 x 1.5 X 

for magnetic (oversize) 

9 N 14428 3 Stud AM 8 A x 48 4 

for gear carr ier 

(9) N 14484 3 Stud CM 10 AIM 8 x 48 X 

for gear corr ier 

10 N 14407 1 Stud AM 8 A x 62 5 

for gear carrier 

(10) N 144082 Stud CM 10 AIM 8 x 62 X 

for gear carr ier 

11 N 143959 Stud AM 8 A x 42 16 

for final drive cover 

(11) N 14560 1 Stud CM lOA 1M 8 x 42 X 

for final drive cover X 

12 113 301 193 Washer 8.2 x 18 16 

13 N 12 038 1 Lock washer 8 16 

14 N 12 241 2 Spring washer B 8 x 15 9 

15 N 11 0088 Nut, hex. M 8 25 

16 N 14459 1 Stud BM lOA x 45 - Storti ng motor 1 

(16) N 14480 1 Stud CM 12 x 1.5 AIM 10 x 42 X 

for stort ing motor 

17 N 122302 Spring washer B 10 

18 N 11 0104 Nut, hex. M 10 

(19) 111 301 155 Bush - Storting motor shaft 

taCh. No. 316500600 

19 113 301 1S5 Bush - Starting motor shaft 

from Ch. No. 317 000 001 

(20) 113 301 165 Guide plate - Clutch cable 

to Ch. No. 312 2006 452 

20 113301 165 A Guide plate - Clutch coble 

from Ch. No. 312 2006 453 

21 113301 169 Gear corrier 1 

22 N 14449 1 Stud AM 7 A x 32 7 

for gearshift housing 

(22) N 14492 1 Stud CM 10 AIM 7 x 32 X 

for gearsh i ft hou sing 

23 N 12 234 1 Spring washer B 7 7 

24 N 11007 1 Nut, hex. M 7 7 

25 311 301 175 Stud for bonded rubber mounti ng, front 2 

from Ch. No. 318000001 

26 N120112 Lock washer A 10 2 

27 N 11 0104 Nutf hex. M 10 2 

Illustration 20 3 - 4 
Supplemont 10 



28 113301 177 Support - Rever se Iever 

29 12 242 1 Spring washer B 10 x 18 

30 N 11 134 2 Nut, hex. M 10 

21 113 30 1 179 C Final drive cover, left 

from Ch. No. 315 158980 bis 318 SOD 000 1 

from Ch. No. 369000001 1 M 263; M 220 1M 263 

(31) 113 301 79 D Final drive cover, left 1 

to Ch. No. 315 158 979 

(31 ) 113301180 C Final drive cover, right 

from Ch. No. 315158980 to 318500000 l' 

from Ch. No. 369000001 1 M 263;M 220fM 263 

(31\ 113301 180 D Finol drive cover, right 1 
to Ch. No. 315 158 979 

32 N 14 398 3 Stud AM 8 A x 27 

for axle tube retainer 

to Ch. No. 318 500 000 12 

from Ch. No. 369 000 001 12 M 263 

(32) N 14 482 1 Stud CM 10 AIM 8 x 27 

for axl e tube retai ner 

to Ch. No. 318 500 000 X 

from Ch. No. 369000001 X M 263 

33 N 12 241 2 Spring washer B 8 x 15 

to Ch. No. 318500000 12 

from Ch. No. 369 000001 12 M 263 

34 N 11 0088 Nut, hex. M 8 

to Ch. No. 318 500000 12 

from Ch. No. 369000001 12 M 263 

35 113301183 F Final drive cover 2 

from Ch. No. 319000001 

(26) 13 301 185 Gasket - Final drive cover 2 
to Ch. No. 315 158979 

36 113301 185 A Gosket - Final drive cover 2 

from Ch. No. 315 158980 

37 113301189A Sea I - Joi nt fl ange 2 

from Ch. No. 319 000 001 

38 113 301 191 Gosket - Gear carrier 

(39) 113 301 205 G Gearshift housing 

to Ch. No. 3122006452 

use 

001 301 207/209/227 

to Ch. No. 319 072 008 

39 311 301 205 A Georshift housing 

from Ch. No. 3122006453 

(40) 111 301 207 Bush - Gearshift housing 2 

41) to Ch. No. 319 072 008 

,~O 00 301 207 Bush, rear - Gearshift housing 

from Ch No. 319 072 009 

Illustration 20 T y p e 3 3 - 5 

Suppl .....nt '] 



4~ 001 301 209 Bush, front - Gearshift housing 

from Ch. No. 319072 009 

42 211 301 215 Gasket - Gearshift housing 1 

(43)	 131 301 225 A Sealing ring - Transmission shift iower, inner 1 

to Ch. No. 319 072 008 

43 001 301 227 Seal - T ransmi ssion shift lever, inner 

from Ch. No. 319 072 009 

44 113301 229 A Plug M 8 x 1. 5 

for gearshift housing 

to Ch. No. 3122006452 1 

from Ch. No. 312 2006453 2 

45 N138161 Gasket C 18)< 24 

to Ch. No. 3122006452 1 

from Ch. No. 3122006453 2 

46 111 301 255 A Tronsmi ssion carrier 

to Ch. No. 318 500000 1 

from Ch. No. 369 000 001 1 M 263 

47 111 301 257 Bolt - Transmission carrier 

to Ch. No. 318 500 000 2 
from Ch. No. 369000001 2 M 263 

48 N 12240 Spring washer B 20 2 

(49)	 111 301 263 B Bonded rubber mounting, rear 

to Ch. o. 315021 109 2 

from Ch. No. 315021 110 to 318500000 2 M 105 

from Ch. No. 369 000 001 2 M 109M 263 

49 113301263 Bonded rubber mounting, rear 

from Ch. No. 315021 110 to 318 500000 2 

, from Ch. No. 369 000 001 2 M 263 

50 N 10238 7 Bolt, hex. head M 8 x 15 4 

51 N 12241 2 Spring washer B 8 x 15 8 

52 N 11 0088 Nut, hex. M 8 8 

(53)	 311 301 265 Bonded rubber mount ing, front 

to Ch. No. 315021 109 

from Ch. No. 315021 110 to 315 220 883 M 105 

53 311 30 265 A Bonded rubber mounti ng, front 

from Ch. No. 315021 110 to 315 220 883 

54 311 30 265 B Bonded rubber mount ing, front 

from Ch. No. 316 000 001 to 317 500 000 
. ­(54)	 31 301 265 C Bonded rubber mounting, front M 105 

from Ch. No. 316 000 001 to 317 .500000 

55 311 301 265 D Bonded rubber mounting, front M 249 AVlo 
from Ch. No. 318015226 

56 311 301265 E Bonded rubber mounting, front 

from Ch. No. 318000001 

(56)	 311 301 265 G Bonded rubber mounting, front M 105 

from Ch. No. 318000001 

57 N 12242 1 Spring washer B 10 x 18 2 

58 N 1 1342 Nut, hex. M 10 ? 

Illustration 20	 Type 3 

Supplement 9 

3-6 



57 N 12011 1 Lock washer A 10 2 

58 N 11 OlD 4 NU1, hex_ M 10 x 1.5 2 

59 10 460 1 Bolt, hex. hd. M 10 x 60 2 

60 N 10440 1 Bolt, hex. hd. M 10 x 40 2 
61 111 301 289 B Gasket between gearshift housing 1 

and frame 

62 311 301 343 Rubber bush - Bonded rubber mounting, fron 

to Ch. No. 315220 883 

63 N 12230 2 Spring washer B 10 2 

64 N 11 010 4 Nut, hex. M 10 2 

65 113141711 Bush, right - Operating shaft 1 

lilustfation 20 Type 3 3 - 60 

Supplernenl 1 



59 120112 Lock washer A 10 4 M 249 

60 N 10 460 1 Bolt, hex. hd. M 10 x 60 2 M 249 

61 N 10 4 1 Bolt, hex. hd. M 10 x 40 2 M 249 

62 111 301 289 B Gasket between gearshift housing 1 

and frame 

63 311 301 343 Rubber bush - Bonded rubber mounting, front 

to Ch. No. 315220883 

64 12230 2 Spring washer B 10 2 
65 N 11 0104 Nut, hex. M 10 2 

66 113141711 Bush, right - Operating shaft 1 

Illustration 20 Type 3 3 - 7 

Supplement 9 



Gears. shaftS 

TRANSMiSSiON 

10-~ 

T y p" 3 

3 - 8
 

\\\ustro1ion 11
 
• __ftt 



M A I GROUP 3 TRANSMISSION 
Key Port No. _Description Q!y Type and model 

2 

3 

(4) 

4 

5 

6 

7 

9 

10 

11 

12 

13 

14 

lS 

(16) 

113311 101 C 

113 311 105 A 

113 311 109 

111 307 113 C 

113311 113 A 

113 311115 B 

113311 123 A 

113 311 125 

001311125 

001311 127 A 

113 311 141 

1133111S1C 

3311187 

113311 189 

113311 191 

113 309 38 1 A 

113 309 385 

002 31 161 

GEARS. SHAFTS 

Main drive shaft, front 

use: 

to Ch. No, 317244940 

113 311 187 123 A/191 

to Ch, No. 311 2146905 

113311161A 

Main drive shaft, rear 

Stud - Main drive shaft connection 

Oil seal - Main drive shaft
 

to eh. No. 310 2500 000
 

Oil seal - Main drive shaft
 

fromCh No. 3112000001 
Needle bearing (3rd gear) 

for main drive shaft 

Ball bearing 

for main drive shaft 19 mm wide 

Needle bearing - Main drive shaft 

to Ch, No. 319 500 000 

Needle bearing - Main drive shaft 

from Ch. No. 310 2000 001 

Lock ring - Needle bearing 2 
from Ch, No. 310 2000 001 . 

Lock bolt for needle bearing 

on mai n drj ve shaft 

to Ch, No. 319 500 000 

Thrust washer for 4th gear 

on main drive shaft 

Lockring - Main drive shaft, front 

from Ch, No. 317 244941 

Spacer 

for boll bearing 

(only when 113311 101 B is used with 

the 17 mm wide main drive shaft 

ba II bear ing) 

Concave washer- Main drive shaft, front 

from Ch. No. 317 244 941 

Lock plate - Main drive shaft 

to Ch. No. 317 244940 

Nut, hex. M 22 x 1.5 - Moin drive shaft 

to Ch, No. 317244940 

Reverse gear on main drive shaft 

to Ch, No. 311 2146905 

use: 

002311 507 

to Ch, No. 318 057 487 

Illustration 21 T y pc 3 

Sypplemen. 9 



16 113311161 A Reverse gear on main drive shaft 

from Ch. No. 311 2146906 

17 N 2419 1 Lockring 19 x 1.2 

for reverse gear 

18 113311215 Bolt, hex. hd. M 10 x 35 - Retainer 4 

to Ch. No. 319 500000 

19 N 12242 1 Spring washer B 10 x 18 4 

from Ch. No. 318064 185 to 319 500 000 

20 113311 219 A Double toper roller bearing 

for drive pinion 

to Ch. No. 319 500 000 
(21) 002311219 A Double taper roller bearing 

for drive pinion 

from Ch, No. 310 2000001 to 3122006452 

21 113311 219 B Daub Ie toper roller bearing 

for drive pinion 

from Ch. No. 3122006453 
12 113311221 A Thrust washer between 1st gear and double 

taper roller bearing 

23 113311 223 B Retainer 

for double toper roller bearing 

to Ch. No. 319 500 000 

(24) 002311 223 Tensioning nut - Bearing 

from Ch, No. 310 2000001 to 312 2006 452 

2A 002311 223 A Tensi<:ning nut - Beoring 

from Ch, No. 3122006453 

25 113 311 225 Lock plate - Retainer 2 

to Ch, No. 318 064 184 

26 113311 227 B Needle bearing (1 st gear) 

for drive pinion 

27 113 311 229 Thrust washer between needle bearing 

an d round nut 

(28) 113311 230 

to Ch, No. 317 500 000 

Shim 0.45 mm 
, 

X 

for clutch gear (tst speed) 

from Ch. No. 316 035 546 

(28) 113 311 231 ShimO.l mm X 

for clutch gear (1 st speed) 

to Ch, No. 316 035 545 

(28) 113311 231 A Shim 0.5 mm X 

for clutch gear (lst speed) 

from Ch. No. 316 035 546 

(28) 113 311 232 Shim 0.15 mm X 

for clutch gear (1 st speed) 

to Ch, No. 316035545 

(28) 113311 232 A Shim 0.55 mm X 

for clutch gear (1 st speed) 

from Ch, No. 316035 546 to 317 500000 

illustratIOn 21 T y p~ 3 3 - lC 

Supple",~nl 9 



28 113311 232 B Shim 0.55 mm X 

for clutch gear (lst speed) 

from Ch. No. 318 000 001 

(28) 113 311 233 Shim 0.2 mm X 
for clutch gear (1 st speed) 

to Ch. o. 316035545 .' 
(28) 113 311 233 A Shrm 0.6 mm X 

for clutch gear (1 st speed) 

from Ch. No. 316 035 546 to 317 500 000 

(28) 113311 233 B Shim 0.6 mm X 

for clutch gear (1 st speed) 

from Ch. o. 318 000 00) 

(2~) 113311 234 Shim 0.25 mm X 
for clutch gear (1 st speed) 

10 Ch. No. 316 035 545 

(28) 113311 234 A Shim 0.65 mm X 

for c lut ch gear (1 sI speed) 

from Ch. No. 316035546 10 317 500 000 

(28) 113311 234 B Shim 0.65 mm X 
for clutch gear (1 st speed) 

from Ch. No. 318 000 001 

(28) 113311 235 Shim 0.3 mm X 

for clutch gear (1 st speed) 

to Ch. No. 316 035 545 

(28) 113311235 A Shim 0.7 mm X 

for clutch gear (1 st speed) 

from Ch. No. 316035546 to 317 500000 

(28) 113 311 235 B Shim 0.7 mm X 

for clutch gear (l st speed) 

from Ch. No. 318000 001 

(28) 113 311 236 Shim 0.4 mm X 

for clutch gear (1 sl speed) 

to Ch. No. 316 035 545 

(28) 113311 236 A Shim 0.8 mm X 

for clutch gear (1 sl speed) 

from Ch. No. 316035546 to 317 SOD 000 

(28) 113311236 B Shim 0.8 mm X 

for cI utch gear (1 sl speed) 

from Ch. No. 318 000 001 

(28) 113 311 238 Shim 0.75 mm X 

for clutch gear (1 st speed) 

from Ch. No. 316 035 546 to 317 500 000 

(:8) 113311 238 A Shim 0.75 mm X 
for c.lutch geOr (1 sl speed) 

from Ch. No. 318 000 001 

(28) 113311 239 Shim 0.85 mm X 

for clutch gear (1 sl speed) 

from Ch. No. 316 035 546 10 317 SOD 000 

Illustration 21 T YP 3 3 - 11 

SUDDI .. m .. nl 9 





113311 265 B Needl e beari ng (2nd gear)
 

for drive pinion
 

38 113311 269 B Synchronizer stop ring - 2nd speed
 

from Ch. No. 5828
 

use:
 

from Ch. No.5 828 to 311 2116 285
 

113 311 255 B
 

39
 

37 

113311 271 A Spacer sleeve 35.9 mm for drive pinion
 

to Ch. No. 318064 185
 

40
 113311 275 C Gear train (3rd speed)
 

41
 1 3311281 Concave washer between
 

3rd and 4th gears all drive pinion
 

to Ch. No. 318 064 185
 

42 113311287 Lockring (4th gear) on drive pinion
 

from Ch. No. 318064 186
 

43 113 311 289 Spacer spring (3rd geor) T
 

from Ch. No. 318 064 186
 

(44)	 113 311 295 Synchron i zer stop ri ng - 2nd, 3rd and 4th gea rs 3
 

(3 mm shoulder)
 

to Ch. No.5 827
 

.14	 113 311 295 D Synchronizer stop ring - 3rd and 4th gears 2
 

(see Parts Service Bulletin 3/5)
 

use:
 
tfrom Ch. No.5 828 to 316035545
 

113311315A
 

45 113 311 309 Clutch gear - 3rd and 4th gears 1
 

46 113309 311 Snap ring - Shifting plote 2
 

47 113309 313 Shifting plate - 3rd ond 4th gears 3
 

48 113 311 315 A Operating sleeve - 3rd ~md 4th gears 1
 

(see Parts Servi ce Bu II eti n 3/5)
 

use:
 

to Ch. No. 3112116285
 

2 x 113 311 295 D
 

49 113 311 321 Woodruff key 5 x 7.5 X
 

(49) 113311 323	 Woodru ff key 5.03 x 7.5 X
 
-SO	 113 311 3258 Needle bearing (4th gear) 1
 

on main drive shaft
 

(51)	 113 3 1 34 Gear train (4th gear)
 

to Ch. No. 318064 185
 

51 113 311 341 B Gear train (4th gear)
 

from Ch. No. 318064 186
 

52 113 311 361 Shim O. 15 mm X
 

for COnCave wa sher
 

to Ch. No. 318064 185
 

52)	 113311 362 ShimO.2mm X
 

for concave washer
 

to Ch. No. 318 064 18S
 

Illustration 21 T y pc 3 3 - 13
 
Supplcm nt to
 



(52) 113 311 363 Shim 0.25 mm X 
for concave wosher 

to Ch. No. 318 064 185 

(52) 113 311 364 Shim 0.3 mm X 

for concave washer 

to Ch. No. 318064 185 

(52) 113 311 365 Shim 9.4 mm X 
for concave washer 

to Ch. No. 318064 185 

(52) 113 311 366 Shim 0.6 mm X 

for concave washer 

to Ch. No. 318 064 185 

(52) 113311 367 Shim 0.8 mm X 

for can cove wa sher 

to Ch. No. 318064 185 

(52) 113311 368 Shim 1 mm X 

for concave washer 

o Ch. No. 318 064 185 

(52) 113 311 369 Shim 1.2 mm X 

for concave washer 

to Ch. No. 318 064 185 

(53) 113 311 375 Needle bearing - Drive pinion 

to Ch. No. 318 064 185 

53 113311 375 A Needle bearing - Drive pinion 

from Ch. No. 318 064 186 

54 113311381 Lockring 1.45 mm - 3rd gear X 

from Ch. No. 318 064 186 

(54) 113311 382 Lockring 1.6 mm - 3rd gear X 

from Ch. No. 318 064 186 

(54) 113311 383 Lockring 1.75 mm - 3rd gear X 

from Ch. No. 318064 186 

(54) 113311384 Lockring 1.9 mm - 3rd gear X 

from Ch. No. 318064 186 

(~4) 113 311 385 Lockring 2.05 mm - 3rd gear X 

from Ch. No. 318 064 186 

(54) 113311 386 Lockring 2.2 mill - 3rd gear X 

from Ch. No. 318 064 186 

55 113311141 Lock bolt 

for needle bearing on drive pinion 

56 113309 381 A Lock plate - Drive pinion 

ta Ch. No. 318064 185 

57 113309 385 Nut, hex. M 22 x 1.5 - Drive pinion 

to Ch. No. 318 064 185 

58 113311 391 Shim 0.15 mm - Drive pi nion X 

to Ch. No. 319 500000 

59 001 311 391 Shim 0.15 mm - Drive pinion X 

from Ch. No. 3102000001 

Illustration 21 Type 3 3 - 14 
S.. pp lem en' 10 



(58) 113311 392 Shim 0.2 mm - Drive pinion X 

to Ch. No. 319 500 000 

(59) 001 311 392 Shim 0.2 mm - Drive pinion X 

from Ch. No. 310 2000 001 

(58) 113 311 393 Shim 0.3 mOl - Drive pinion X 

to Ch. No. 319 SOD 000 

(59) 001 311 393 Shim 0.3 mm - Drive pinion X 

from Ch. No. 310 2000 001 

(58) 113311 394 Shim 0.4 mm - Drive pinion X 

to Ch. No. 319 SOO 000 

(59) 001 311 394 Shim 0.4 mm - Drive pinion X 

from Ch. No. 310 2000 001 

(58) 113 311 395 Shim 0.5 mm - Drive pinion X 
to Ch. No. 319 500000 

(59) 001 311 395 Shim 0.5 mOl - Drive pinion X 

from Ch. No. 310 2000 001 

(58) 113 311 396 Shim 0.6 mOl - Drive pinion X 

to Ch. No. 319 500000 

(59) 001 311 396 Shim 0.6 mm - Drive pinion X 
from Ch. No. 310 2000 001 

(58) 113311 397 Shirr, 0.7 mm - Drive pinion X 

to Ch. No. 319500000 

(59) 001 311 397 Shim 0.7 mm - Drive pinion X 

from Ch. No. 310 2000 001 

(58) 113311 398 Shim 0.8 mm - Drive pinion X 
to Ch. No. 319 500 000 

(59) 001 311 398 Shim 0.8 mm - Drive pinion X 

from Ch. No. 3102000 001 

(59) 001 311 399 Shim 0.9 mOl - Drive pinion X 

from Ch. No. 3102000001 

(58) 113 311 400 Shim 1 mm - Drive pinion X 

to Ch. No. 319 500 000 

(58) 113311401 Shim 1.2 mOl - Drive pinion X 

to Ch. No. 319 500000 

60 002311 507 \ Reverse drive gear 

use 

to Ch. No. 318 057 488 

002 311 161 

61 N 12419 1 Lockring 19 x 1.2 1 
62 211 311 515 Reverse gear shaft 1 

63 113311 517 Thru st washer - Reverse gear shaft 1 

64 113 311 523 Needle bearing - Reverse gear shaft 2 

(64) 113 311 523 B Needle bearing - Reverse gear shaft X 
(oversize) 

65 113 311 531 B Reverse sl iding gear 

use; 

to Ch. No. 317 099 355 

113 311 255 B 

Illustration 21 Type 3 3 - 15 

Supplcmenl10 



66 113 311 537 Spacer Ieeve - Reverse gear shaft 

67 113 311 141 Lock bol t 

Spacer sleeve 

(68) 113 311 541 A Transmission shift lever 

to Ch. No. 433 785 

68 311 3 1 54 Transmission shift lever 

from Ch. No. 433 786 

69 113311 551 C Sel ector fork (1 st and 2nd gear) 

70 113311 557 B Selector shaft (l st and 2nd gear) ,1 

(shorten by 55 mm) 

to Ch. No. 315220 883 

use: 

10 Ch. No. 317 099 355 

113 311 255 B/531 B 

71 113 311 561 Selector fork (3rd and 4th gear) 1 

72 113311 567 Sel ector shaft (3rd and 4th gear) 1 

73 N 12241 2 Spring washer B 8 x 15 2 

74 113309 595 Bolt, hex. hd. M 8 x 25 - 2 

Sel ector fork 

75 113311571 Selector fork - Reverse gear 1 

76 113 311 577 Selector shoft - Reverse gear 1 

77 113311581A Reverse lever - Reverse gear 1 

78 113 31 585 Guide - Reverse lever 1 

79 N 12234 1 Spring washer B 7 1 

80 N 10 277 1 Bolt, hex. hd. M 7 x 22 1 

81 113311 599 Retaining plug - Detent boll 3 

82 111307621 Sleeve - Detent boll 3 

83 111 307 625 Spring - Detent boll 3 

84 N 25667 2 Detent boll - Selector shaft 3 

85 n 1 307629 Plunqer - Gear lock 2 

Illustration 21 Ty pe 3 3 - 16 

S"ppl mont 10 



3 - 17Illustration 22 Type 3 



MAIN GROUP 3 TR.\ NSMISSIO'N Transmission case 

34 

V-­
38 

22 18 20 21 23 

432 

~~~ l. 
11 

'4 ' 39 ~ ,,'<I>, 

\ 

~ 
~ i\" 

\ 13 
12 

15 16 

17 I 
10 

10 

)J~ 
~ 

I 
10 8 9 5 6 7 

~I • 
; 
~@~ 

(f
28 29 25 24 26 27 

Illustration 22 Ty pe 3 3 - 18 

Suoolemen! 6 



MA IN GROUP 3 TRANSMISSION 
Key Part No. Description	 Qly Type and mode I
 

TRANSMISSION CASE
 

from Ch. No. 318 015226 M 249
 

003321 101 C Transmission case
 

use'
 

to Ch. No. 318171 040
 

003323511 A
 

additionally to Ch. No. 3102119999
 

003 321 121 E/003 323443 C/529 B
 

1 a 003507 133 Plug M 10 x 1 4
 

for measuring connection
 

2 N 145232 Stud AM 10 x 38 2
 

for bonded rubber mounting
 

3 N 12011 2 Lock washer A 10 2
 

4 N 11 0104 Nut, hex. M lOx 1.5 2
 

5 003321 119 Lever - Parking lock 1
 

(6)	 003321 121 Return spring - Parking lock I
 

taCh. No. 3102119999
 

6 003321 121 E Return spring - Parking lock
 

from Ch. No. 3102120000
 

7 003 321 123 Pin - Parking lock 1
 

8 003321 135 Engaging lever - Parking lock 1
 

9 003 321 165 Pin - Engaging lever 1
 

10 N 124362 Lock washer 6 2
 

11 003 321 173 Lever - Parking lock cable 1
 

12 N 12 262 Spring washer B 6 1
 

13 N 10224 1 Bolt, hex. hd. M 6 x 13.5 1
 

14 003 321 177 Bush - Coble lever 1
 

15 003 321 185 Lever - Manual valve 1
 

16 N 11 5252 Washer 8.4 1
 

17 113415431 A Nut, hex. M 8 self-locking 1
 

18 003 321 241 Oil pump 1
 

19 003321 261 Piston ring - Oil pump 4
 

20 N120062 Lock washer B 6 5
 

21 10221 2 Bolt, hex. hd. M 6 x 35 5
 

22 003321 273 Carri er - 0 i I pump 1
 

.23	 003321 285 Thrust washer 61 mm dia. - Oil pump body 1
 

24 003321 359 A Oil sump 1
 

25
 003 321 371 Gasket - Oi I sump 1
 

26 N 13 840 1 Sealing ring D 10 x 16 1
 

27
 N101101 Bolt, hex. hd. M 10 x 10 1
 

28
 N 12 038 1 Lock washer 8 13
 

')9 N 102390 Bolt, hex. hd. M 8 x 8 13
 

30 003 321 391 Brocket - Cable 1
 

~1 111 971 237 A Ground strop 1
 

32
 122282 Spring washer B 8 2
 

33' N 10241 3 Boll, hex. hd. M 8 x 22 2
 

Gl 

m illustration 22	 Type 3 3 - 19
 

Supplement 10
 



34 003321 405 Oil filler pipe 1
 

35 003 321 419 Seal 24.5 mm dia. - Ojl filler pipe 1
 

36 N122262 Spring washer B 6 2
 

37 N 102123 Bah, hex. hd. M 6 x 22 2
 

38 003321 431 Oil level dipstick 1
 

39 003398007 1 set of gaskets far transmission - Automatic 1
 

Illustration 22 lype 3 3 - 20
 

Supplem nl 10
 



Illustration A22 Type 3 3 - 21 



M A I N G R 0 U P 3 TRANSMISSION Forward-D irect- Reverse 

Gear clutch
 

Torque converter (Automatic)
 

~ 
I 

G( [({(((((([~)J~
QTT~1~l~~ 

I 2 4040 3 6 8 6 6 8 8a 11 4 5) 
v 

1 

40 40 
I 

31 30 26 25 

32l J ~,J 

39 38
 

Illustration A22 Type 3 3 - 22 
S ... ppl", nl 10 



MA I N G R 0 UP 3 TRANSMISSIO 

Key Pari No. Description Qty. Type and model 

FORWARD-DIRECT-REVE RSE 

GEAR CLUTCH 

TORQUE CONVERTER (AUTOMATIC) 

from Ch. No. 318 015 226 M 249 

1 003323 105 A Clutch - Direct and reverse gear 

2 003323 115 Bush 

for direct and reverse gear clutch 

3 003323 129 Spring 18 

for direct and reverse gear clutch 

4 003 323 131 Concave washer 

for direct and reverse gear clutch 

(5) 003 323 135 Lock ring 55 mm d ia. - Concave washer 

10 Ch No 310250000 

5 003323 135 A Lock ring 55 mm dia. - Concave washer 

from Ch. No. 311 2000 001 

6 003 323 139 Di sc (externa I spl ines) for direct and 3 

reverse gear clutch 

7 003 323 139 Disc (external splines for forward clutch 2 

8 003 323 141 Disc (internal splines) - Direct and 2 

rever se gear clutch 

80 003323 153 End plate 

or direct and reverse gear clutch 

(11 ) 003 323 157 Lock ring 123 mm dio., 1. 7 mm wide 

for direct and reverse gear clutch 

to Ch. No. 3102119999 

9 003 323 157 Lock ring 123 mm dia., 1.7 mm wide X 

for forward clutch 

10 003323 157 A Lock ring 123mmdia., 2.0 mm wide 

for concave washer - Forward clutch 

(9) 003323 157 A Lock ring 123 mm dia. I 2.0 mm wide X 

for forward clutch 

003323 157 A Lock ring 123 mm dia. I 2.0 mm wide X 

for direct and reverse gear clutch 

from Eng. No. 3102120 000 

(9) 003 323 157 B Lock ring 123 mm dio. I 2.5 mm wide X 

for forward clutch 

(9) 003323 157 C Lock ring 123 mm dla., 2.3 mm wide X 

for forward clutch 

(9) 003323 157 D Lock ring 123 mm dio., 1. 5 mm wide X 

for forward clutch 

(11) 003323 157 D Lock ring 123 mm dia. , 1.5 mm wide X 

for direct and reverse gear clutch 

from EnQ. No. 3102120 000 

3 - 23Illustration A22 Type 3 

SIIPplemcn 8 



12 003323 161 Thrust washer 60 mm dia. 

for direct and reverse gear cI utch 

13 003 323 165 Thrust washer 40 mm dia. 

for forward cI utch 

(14) 003323205 Forward clutch 1 

to Ch. No. 3102119999 

14 003323 205 F Forward clutch 

from Ch. No. 3102120 000 

15 003 323 229 Conca lie washer - Forward clutch 

150 003 323237 Pres sure plate 

for forward clutch 

(16) 003323241 Drlllrng disc - Forward clutch 3 

to Ch. No. September 1971 

16 003323241 A Drilling disc - Forward clutch 3 
from Ch. No. October 1971 

160 003323253 End plote 

for forword clutch 

17 003 323 261 Thrust washer 38 mm dia. - Clutch hub 1 

18 003 32327 Clutch hub 1 

180 003323281 Driving shell 1 

19 003323285 Sun gear 1 

20 003323293 Thrust washer 43 mm dia. - Sun gear 1 

(21) 003323303 Planet pinion carrier 1 

10 Ch. No. August 1971 

21 003323303 A Planet pinion carrier 

from Ch. No. September 1971 

22 003323345 Shim 0.4 mm - Planet pinion carrier X 
(22) 003323346 Shim 1.2 mm - Planet pInion carrier X 
(23) 003323353 Thrust w05her 70 mm dio. - Bearing flange 1 

10 Ch. No. August 1971 

23 003 323353 A Thrust washer 70 mm djo. - Bearing flange 

from Ch. No. September 1971 

24 003323361 Annulus gear 1 

25 003323405 Adlus!ing screw - Reverse gear broke bond 1 

26 N 11 162 1 Nut, hex. M 12 x 1. 5 1 

27 003 323411 Broke bond - Reverse gear 1 

28 003323443 C Bearing flange 1 

29 N 10984 1 Screw, coun ersunk hd. AM 6 x 10 2 
30 003323455 Adjusting screw - 2nd gear brake band 1 

31 N 11 162 1 Nut, hex M 12 x 1 5 1 

32 003323461 Brake bond - 2nd gear 1 

33 003 323511 A P I stan for 2nd gear broke 1 

330 003 323483 A PIston for 1sf 1 

and reverse geor brake 

33b N 12436 2 Lock washer 6 1 
34\ 003323 529 COlier 94 9 mm for 2nd gear broke 1 

to Ch. No. 3102119999 

34 003323529 B COlier 96 9 mm for 2nd gear broke 

from Enq. No. 3102120 000 

II u lratlon A2 Type 3 3 - 24 
\ ". 10 



35 003323537 Lock ring - Cover for 2nd gear broke 1
 

36 003 323555 Drive shaft 1
 
37 003 323561 Shaft - Oi I pump 1
 

2e 003323571 D Torque converter 1
 

39 003323611 Bush - Torque converter 1
 

40 003 398007 1 set of gaskets for transmission - Automatic 1
 

Illustration A 22 Type 3
 3 - 25
 
Supplement 9
 



rr 
~a 

~ jl 

MAIN GROUP 3 TRANSMISSION Valve body and oil strainer 

(Automatic) 

18--'

19---@ 

10 11 9 8 17
 

~~cJ~ 
~---2 

1--3 

23 24
 
7 6 5
 

20--" 
21 ® 

22 & 

12 JI 14 13
 
v,-----' 

4
 
t15 16
 

Illustration 822 Ty pe 3 3 - 26
 

SuppleMltnl 9
 



M A I GROUP TRA NSMISSION 

Key ParI No. Oescr I pt4-an	 Qty. Type and model , 
VALVE Y 

OIL STRAINER (AUTOMATIC) 

from Ch, No. 318 015 226 M 249 

1 003325029 *Valve body with governor	 1 

(1)	 003325029 A *Valve body with gover or 1 M 236 

to Ch. No. 311 2500000 

2 N 122262 Spring washer B 6 15 

3 N 103462 Bolt, hex. hd. BM 6 x 30 15 

.:I 003325041 Governor 1 

5 003 927 10~ Electro magnet 1 

6 N 12225 1 Spring washer B 5 2 

7 N 10702 1 Screw, chee 5e hd. AM 5 x 15 2 

8 003325261 Operation pin - Vacuum unit 2 
and electro magnet 

9 N138142 Sealing ring A 14 x 18 x 1.5 1 

10 003 325 291 Primary modulator vo Ive 1 

11 003 325295 Spring - Primary modulator valve 1 
. 1:2 003325305 Shaft - Governor 1 

1~ N122251 Spring washer B 5 2 

1~ N 10724 1 Screw, cheese hd. AM 5 x 40 2 

5 00332537 Governor cop 1 

16 003325381 Seal 96 mm dia. - Governor cap and cover 2 

for 2nd gear broke 

17 003 325 391- - Vacuum unit 

(17)	 003 325 39'1 p, :::Vacuum unit (marked yellow) M236
 

to Ch. o. 311 2500 000
 , 
(17)	 003 325 391 C I)Vocuum unit (marked brown) M 236
 

from Ch. No. 3122000001
 

18 003 927 113 Connecting piece
 

19 003927 115 Seal - Connecting piece
 

20 003 325421 Oil strainer
 

21 N 122262 Spring washer B 6
 

23 003 325409 Piston - Accum lator
 

22 N107152 Screw, che se hd. AM 6 x 15
 

24 003398007 1 se of gaskets for automatic transmission
 

lIIus tration 822	 Type 3 3 - 27 

Supple ..n' 9 



T yp e 3 3 - 28 



MAIN GROUP 3
 

Part No. Description Qty.
 

111 398005 

113301185 

113301 185 A 

113301 191 

211301215 

111 307 113 C 

113 309381 A 

113311 225 

111 501 131 

111 501 133 

N124191 

003398 001 

003 321 371 

003321 419 

003 325 381 

003 927 115 

N138142 

N 13 840 1 

REPAIR KITS 

1 set of gaskets - Transmission 

to Ch. No. 318500000 

from Ch. No. 319000 001: M 263 

comprising: 

Gasket - Final drive cover 2 

Gasket - Final drive cover 2 

Gosket - Gear carrier 1 

Gasket - Gearshift housing 1 

Oil seal - Main drive shaft 1 

Lock plate ­ Main drive shaft and drive pinion 2 

Lock plate - Reta iner 2 

Gasket 0.2 Olm - Rear axle tube retainer 6 

Gasket O. 1 mm - Rear axle tube reta iner 2 

Lockring 19x 1.2 2 

1 set of gaskets for transmission - Automatic 

from Ch. No. 318 012 226: M 249 

comprising: 

Seal 16 mOl dio. - Lever 1 

Gasket - Oi I sump 1 

Gasket - Rear axle housing 1 

Seal 24.5 mOl dio. 1 

for oil filler pipe 

Seal 54 mm di a. 

for direct and reverse gear dutch 

Seal 112 mOl dia. - Clutch 2 

Seal 54.6 mm dia. - Forward clutch 1 

Gasket - Bearing flange 1 

Seal 68 mOl dia., lower 2 

for piston for 2nd gear brake and reverse gear 

Seal 86 mm dia., upper 

for piston for 2nd gear brake 

Seal 96 mm di a. 

Cover for 2nd gear broke 

Seal 46 mm dia. - Accumulator piston 

Seal - Connecting piece 

Sealing ring A 14 x 18 x 1.5 

Sealing ring 0 10 x 16 

T yp e 3 3 - 29 

5uppl"monl 6 





MAIN GROU 3
 

Port No. Oescr ipti on Qty.
 

111 3.98 005 

1J3 301 185 

113301 185 A 

113301 191 

211 301 215 

111 307 113 C 

113309381 t>. 

113 311 225 

111 501 131 

111 501 133 

N 124191 

003 398 001 

003 321 371 

003321 419 

003 325 381 

003 927 115 

N 13 8142 

N 13840 1 

REPAIR KITS 

1 set of gaskets - Transmission 

to Ch. No. 318500000 

from Ch. No. 319 000001 M 263 

comprising: 

Gasket - Final drive cover 2 
Gasket - Final drive cover 2 

Gasket - Gear carrier 1 

Gasket - Gearshift housing 1 

Oi I seal - Main drive shaft 1 

Lock plate ­ Main drive shaft and drive pinion 2 

Lock plate - Retainer 2 

Gasket 0.2 mm - Rear axle tube retainer 6 

Gasket 0.1 mm - Rear axle tube retainer 2 
Lockring 19 x 1.2 2 
1 set of gaskets for transmission - Automatic 

from Ch. No. 318 012226: M 249 

comprising: 

Seal 16 mm dia. - Lever 1 

Gasket - Oil sump 1 

Gasket - Rear axle housing 1 

Seal 24.5 mm dia. 1 

for oil filler pipe 

Seal 54 mm di a. 

for di rect and rever se gear cI utch 

Seal 112 I11Ill dia. - Clutch 2 
Seal 54.6 mm dia. - Forward clutch 1 

Gasket - Bearing flange 1 

Seal 68 mm dia., lower 1 

for piston for 1nd gear broke and reverse gear 

Seal 86 mm dio. r upper 

for piston for 2nd geor brake 

Seal 96 mm dio. 

Cover for 2nd gear brake 

Seal 46 mm dia. - Accumulator piston 

Seal - Connecting piece 

Sealing ring A 14 x 18 x 1.5 

Sealing ring D lOx 16 

T yp e 3 3 - 29 

Suppl .. ",.,n' ') 


